Extend-A-Line Bumper Mount & Hitch Mount CL-01, CL-02

Extend-A-Line Accessories
CL-01 and CL-02 are not included with the CL-12/CL-35
but can be purchased separately.
Models: CL-01 (Bumper Mount)

CL-02 (Hitch Mount Adaptor)
Thank you for purchasing the Extend-A-Line Bumper Mount by Stromberg Carlson.
Please read all directions prior to installation.

The Extend-A-Line Bumper Mount is designed to attach to 4” square bumpers and

6" x 2" A-frames. It is intended to provide alternate mounting locations for the Stromberg
Carlson Extend-A-Line. When installed properly, the Extend-A-Line Bumper Mount will
carry the full load capacity of the CL-35/CL-12 (60 Ib evenly spaced).

Please note the Extend-A-Line must be removed prior to travel.

PROUDLY MADE IN THE USA

CL-01 Assembly Instructions

1. Identify all carton contents are present.

1
1
| |

l
|

00
00

2. Locate installation location on bumper/A-frame, providing ample clearance for the — = -
CL35/CL12arms o fan out ully s

3. Remove the aluminum mounting bracket from the back of the housing on your CL-35/
CL-12 (not provided) and attach it to the top of your bumper mount tube (5850-CL).
Slide the remaining 2-1/4" long bolts (FST-1886) through the front side of the mounting
bracket and secure with the flat washers (FST-1865) and lock nuts (FST-1870) on the back
side of the bumper mount tube (5850-CL).

ITEM # DESCRIPTION QrTy
7605-117 Back Plate — Lower Mount

CP-1030 Round Locking Hole Plug

FST-1898 | 5/16- 18 x 6-1/,” Bolt

FST-1865 5/16 Flat Washer

FST-1886 | °/16- 18 x 2-1/4” Bolt

FST-1870 | 5/16- 18 Lock Nut

5850-CL Bumper Mount Tube

CP-1045 1-1/,” Square End Caps (not pictured)

4. Determine which holes on the bumper mount tube (5850-CL) will accommodate your
application (the end of the tube with three holes will mount to your bumper/A-frame,
the end with 2 holes will mount to the CL-35/CL-12 bracket).

5. Slide each 6-1/2" long bolt (FST-1898) through the mounting hole locations you have
identified on the bumper mount tube (5850-CL). One bolt will be across the top side
of your bumper/A-frame and one bolt will be across the bottom side of your bumper/
A-frame.

Nlo]lu]l prlwNn]Rl®w

(S} =Y IF ) BN BN BN I QY

6.  From the back side of your bumper/A-frame, slide the back plate (7605-117) over the

6-1/2" long bolts (FST-1898), with the flat side resting against the bumper/A-frame. S e o Urng hoIes SN e Batom or e rUBe e

7. Place (1) flat washer (FST-1865) and (1) lock nut (FST-1870) on the end of each bolt and round locking hole plugs (CP-1030).
tighten until secure. ) . .
10.  Slide your CL-35/CL-12 (not provided) onto the mounting bracket
8. Insert the end cap plugs (CP-1045) into each end of the bumper mount tube (5850-CL). and enjoy!

CL-02 Assembly Instructions

1. Identify all carton contents are present (including CL-01

components).

2. Remove CL-01 Bumper Mount Tube (5850-CL) and mounting bracket = | O | O i'ﬁl [ F
from bumper/A-frame. 1 2| 3 |a | 'St ‘

3.  Take both Receiver Tube Angle Brackets (5851-CL) and mount onto j __11 FIGURE 2
holes located on the sides of the Receiver Tube (5853-CL) with the 6 7

2-3/4" Bolt (FST-2428) and the 1/2" Lock Nut (FST-2482) (see Figure 1).

4.  Take both 2-1/4" Bolts (FST-1886) and slide into holes located on the
Receiver Tube Angle Bracket that was installed onto the Receiver
Tube in Step 3. Slide these bolts through two of the holes on the
bottom of the CL-01 Bumper Mount Tube (5850-CL).

5. Putone 5/16" Flat Washer (FST-1865) and one 5/16” Lock Washer
(FST-1860) onto each 5/16" Bolt (FST-1886) (see Figure 2).

6.  Screw 5/16" Hex Nuts (FST-1870) into the back of the CL-01 until tight.

ITEM # DESCRIPTION QrTy
FST-2428 %"-13 x 2 %” Bolt

FST-1865 | >/16” Flat Washer

FST-2482 | %" Lock Nut

FST-1870 | 5/16” Hex Nut

FST-1886 | >/16”-18 x 2 %4” Bolt

5853-CL Receiver Tube

5851-CL Receiver Tube Angle Bracket
FST-1860 | >/16 Lock Washer (not pictured)

NljojulslwN] R

7. Insert Receiver Tube assembly into 2" hitch and secure.

NN NI NI RN

FIGURE 1

8. Slide CL-35/CL-12 onto mounting bracket and enjoy!

E STROMBERG CARLSON StrombergCarlson.com « 231.947.8600

PRODUCTS INC.




